PARTS LIST
ITEM[QTY] PARTNO. PART DESCRIPTION LENGTH | UNITWT. | NETWT.
1 | 2 | 154463 | UNIVERSAL PIPE MOUNTING PLATE (INNER) 10.52 21.03
TOWER LEG e 2 | 2 | 155561 | UNIVERSAL PIPE MOUNTING PLATE (OUTER) 13.16 26.31
TOWER LEG —~_ 3 | 4 | x159999 BACKING PLATE 5.73 22.92
- = 2-3/8" OD ANTENNA PIPE, 4 | 4 G5802 5/8" x 2" HDG HEX BOLT GR5 0.27 1.09
4-1/2" OD ANTENNA PIPE, / NOT INCLUDED 5 | 4 G58FW 5/8" HDG USS FLATWASHER 0.07 0.28
6 | 4 G5BLW 5/8" HDG LOCKWASHER 0.03 0.10
7 | a G58NUT 5/8" HDG HEAVY 2H HEX NUT 0.13 0.52
8 | 4 | xUB1458 1/2" X 4-5/8" X 7" X 3" GALV U-BOLT 0.97 3.89
9 | 16 G1204 1/2" x 4" HDG HEX BOLT GR5 FULL THREAD 4in 0.27 4.32
9 | 16 | G12065 | 1/2"x6-1/2" HDG HEX BOLT GR5 FULL THREAD | 61/2in 0.41 6.55
10 | 16 G12FW 1/2" HDG USS FLATWASHER 0.03 0.54
1 | 16 G12LW 1/2" HDG LOCKWASHER 0.01 0.22
12 | 16 | G12NuT 1/2" HDG HEAVY 2H HEX NUT 0.07 114
TOTALWT. #|  90.12
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DETAIL A
USED FOR 4-1/2" OD PIPE LEG

DETAIL B
USED FOR 2-3/8" OD LEG
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SAWED, SHEARED AND GAS CUT EDGES (£ 0.030") o 1 A 1o upport Team: Lo Angeles,
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